ULTRACARE

il /! the Cutting Edge of Industry

SP12

PANEL SIZING
DIMENSION SAW

INSTRUCTION MANUAL No.B857/2




BOCK NO. B857/2
IMPORTANT

It is our policy and that of our suppliers to review constantly the. design and capacity of
our products. With this in mind, we would remind our customers that whilst the dimensions
and performance data contained herein are current at the time of going to press, it is
possible that, due to the incorporation of latest developments to enhance performance,
dimensions and supplies may vary from those illustrated. -

PLEASE INSERT SERIAL NUMBER OF MACHINE

Instruction Manual For

SP12

Panel Sizing Dimension Saw

HEALTH & SAFETY ~ Page 2 & 3
SPECIFICATION Page 5
STANDARD ITEMS DESPATCHED WITH MACHINE Page 6 & 7
SLINGING Page 11
FOUNDATION Page 8 & 11
CLEANING Page 11
WIRING DETAILS Page 9,10 & 11
LUBRICATION Page 11 & 26
ASSEMBLY OF MACHINE Page 13
GUARD AND RIVING KNIFE ADJUSTMENT Page 15
CROSSCUT FENCE Page 15
TURN OVER STOPS Page 15
POSITIONING OF SLIDING TABLE CARRIAGE Page 15
SLIDING TABLE LOCK Page 15
START/STOP CONTROLS Page 15
ISOLATOR SWITCH . Page 15
RISE AND FALL CONTROLS Page 17
CANTING CONTROLS Page 17

RIP FENCE CONTROLS Page 17
MOUNTING MAIN SAWBLADE Page 19
MOUNTING SCORING SAWBLADE Page 19
SCORING SAW Page 21
SCORING SAW ALIGNMENT TO MAIN SAWBLADE: Page 21
SCORING SAW BELT TENSION OR REPLACEMENT Page 23
BELT TENSION OR REPLACEMENT ON MOTOR Page 23
SAFETY SECTION Page 25
SAWBLADES Page 25
MACHINE PARTS LIST Page 28 t0 47 & 50

MAINTENANCE Page 48 & 49




SAFETY OF WOODWORKING MACHINES

Woodworking machines can be dangerobé if impro'péf]i usfeaﬁfhé:\'/vide range of work of which they are
capable, requires adequate safeguarding arrangements against poss:ble hazards

Many injuries 1o machinists are caused by carelessness or fallure to use the guards prowded or to adjusi
them correctly. : :

Wadkin plc supply machinery designed for maximum safety whiéﬁ t!'"'iey believe, as a result of thorough
testing, minimizes the risks inevitable in their use. i is the users responSIballiy to see that the following rules
are complied with to -ensure safety at work:

1.

The operation .of -the machine should conform to the requirements of the Woodworking
Machines Regulations 1974. All guards sheuld be used and adjusted correcily.

Safe methods'of working only should be adopted as given in the Health and Safety Work
Booklet No. 41, “Safety in the use of Woodworking Machines”, (obtainable from Her Majesty's
Stationery Office) :and as advised by Wadkin plc,

Only personnel Trained in the safe use of a machine should operate it.

Before making adjustrnents or clearing chips, etc, the machine should be stopped and all
movement should Have ceased.

Alltools and cutters must be securely fixed and the speed selected must be appropriate for the
tooling. '

‘Safety is our:watchword but the user must comply with the above rules in his own

interest. We would be pleased to advise on the safe use of our products.

Wadlkin

Telephone: (O116) 276911

(-




Safety

CAREFULLY READ INSTRUCTION MANUAL WITH PARTICULAR REFERENCE TG THE
FOLLOWING INSTRUCTIONS:-

1) SLINGING, ie SAFE LIFTING LIMITS FOR SLINGS ETC.

2) INSTALLATION AND FDUNDATIDN; ie SAFE WORKING AREA OF MACHINME
“AND BOLT POSITIONS, ETC,

3) WIRING DETAILS, ie WIRING DIAGRAM AND INSTRUCTIONS FOR SAFE
WIRING OF MACHINE. :

4) MACHINE CONTROLS AND OPERATIN

5) SELECT CORRECT, SPEE SFO
ARE SECURELY LDCKEB IN

6) SET GUARDS CDRRECTLY TG
POSS5IBLE.

7) NOTE START/STOP CONTROL PO
(IF FITTED) BEFORE OPERAT

8)

9)

10) DO NOT RUN LARGE SAWBLADESéﬁT HIGH SP |




PANEL SIZING AND DIMENSION

SAW




. SPECIFICATION

Max. dia of saw . : 300 12 in

Max. saw projection with wocdj saw _ . 100mm 4 in

Max. dia saw when scoring 250mm 10 in

Max. saw projection with 250mm saw 75mm 3 in

Max. thickness of Dm:mH when scoring , - 30mm - 1.3/16 in

Max. width of cut cmw:m sliding table when mnoﬁwsm 1250rm 49 in

Max. width of cut using sliding table without scoring 1350mm 53 in

Max. distance saw to stops on sliding table crosscut fence 2500mm 96 in

Max. distance saw to rip fence : 916mm 36 in

Max. distance saw to rip fence with extepsion- table 12505m 50 in

Size of sliding table . 1350 x 13D00am 53 x 51 in

Size of main table . B65 x GB10mm 34 x 24 in

Height of table 87 COrrm J4iin
Dia saw spindle 20rm {1 in.UgA)
: wmzmﬂ Dﬁ motor - standard 2, 2kw Cetn Bubpe” (6.6 hp US

- optional 3. 7kw 5 hp E

mnmmaunﬁ main sawblade 3850rpm L

Dia of scorer hlade 105mm

Speed of scorer blade 7G00rpm

Approximate floor space 2700 x 3700mm 107 x 145

Approximate net weight of anjw:m s 342kg

w42,
Approximate gross weight of qmnjwzm 350kg RO
Approximate net weight outer mcut it rail 4bkg 101
Approximate gross weight outer support rail 48kg et 1015
Shipping dimensions of machine . r 57 X745 x 03
Shipping dimensions outer supportirail 91 x 0§ x 34




Bursgreen

FIG.Z2

 FIG.3

STANDARD ITEMS DESPATCHED WITH
MACHINE

FIG.2
1 - Instruction Manual
1 - Sawguard SP12/64 c/w Visor

and Locking Handles

1 - 5mm Hexagon Wrench

1 - Bmm Long Arm Hexagon Wrench

1 - 32A/F Spanner

1 - 17/19A/F Spanner

1 - 13A/F Spanner

1 - Setting Gauge

1 ~ 6mm A/F T-Handle Wrench

FIG.3

1 - Outer Support Rail

1 - Tie Piece :

FIG.4

1l - Dutrigger Table c/w Crosscut
Fence

2 - Turnover Stops c/w Locking

Shoes




—
)

FIG.B

FIG.5

- Rip Fence Plate

- Fence Bar

Rip Fence Bracket

- Rip Fence Plate Locking
bolt c/w Plastic Handwhesls

- Rip Fenece Pointer '

Rip. Fence Support Bar

EXPORT ONLY

M=
i

FIG.S

2 - Sliding Table Guards
HOME ORDERS QNLY

™~




-
2700 . - 3700
_ . if
i | I e I
JERp—
=)
gl
1320 - RR A . _ 986 _
VOLUME OF AIR TD BE EXTRACTED WHEN MACHINE IS
"FITTED WITH 100mm DIA EXHAUST OUTLET (EXTRA) =375 CU. FT/MIN.
P 7 i
. |
et Vv ——
SLIDING o
TABLE g h g
[+ v]
OUTRIGGER A
TABLE ~  BASE PLAN
5-DIA_HOLE - 986 r_i 730
___ FOUNDATION PLAN Tm.w.




o

—1{L1)

3(L2) |

'<r"' D'U =W

5(L3)

WIRING DIAGRAM FOR
3 PHASE SUPPLY

. FIG.8 |

TO CHANGE DIRECTION OF
ROTATION INTERCHANGE LEADS
ON TERMINALS 71 & Z2
CENTRIFUGAL
SWITCH |

v2)74 @ | -

STARTING RUNNING
WINDING WINDING|

[y oo | [ 1)

1
4] o> 302
[ 1

. '<'_' vocw

” ' .-——. 5“_3)

CA2

CAPACITOR

WIRING DIAGRAM FOR
1 PHASE SUPPLY

sTop Y start




ip

SUPPLY

]

- o] ]t -
P L T R

Y e e e A e e e o LS

RO PRy
-
-

/Oru \ &1 /. 63

*

1t ¢ ¢

@ By §C; Nrp kmm w%

- o 2

o e o ol oy ——

WIRING DIAGRAM FOR
STAR DELTA STARTER.

Th




Clean ‘protective coa

- FOUNDATION

SLINGING

Always use a sling with

not be caused to machin

" IMPORTANT: DO NOT WALK OR -5/ \GE CyT] VURING SLINGING

GPERATION.
CLEANING

cloth soaked ‘in para

The machine is Front dopading™ ;
room for all capacities. Refer to Foundatlun plan FIG.7.
floor is ‘level, then mark floor to suit 5-M12 rawlbolts. DOrill
floor to suit rawlbolts. These bolts are not supplied with the
machine but can be supplied at an additional charge.

WIRING DETAZILS

~ The motor and contrcl gear haﬁe been wired in beFmré'déQEé%ggm“'n-
_ ALl that is required is to connect the power supply to starter
“fz;or isolator when fitted. :

i Po1nts to- note when cnnnectlng power supply:-

1) ““Lheck the Voltage, phase and frequency correspand ta Ehose
orn the motor plate, also the correct colls and heaters are
fitted to the starter.

i7;§] It is important that the corrsct cable is used to give the

he starter as running on low voltage
r.

. +scorrsct vultage k4
‘_yWIll damage the mot

jj. Check the main liné fusss are corrsct capaclity. See fuse
list 1n51d3:Frontmcher of instruction manual.

4) Connect the line leads to the appropriate terminals. See

wiring dlagrams FIG 8 FIG.S or FIG.10
5) - Check all ‘¢ 5 = :
6)

connections.

LUBRICATION

and Peq lubrication.

- gnce weekly

All bearings are ‘sesl
0il Rise/Fall screw &n

roved lubricants, see pa
dvisable to keep all:




TIE PIECE
,

BASE

i
'\'_ :L
\ "E'l‘l
JACKING ‘BOLTS -
A
%
“OUTER
SUPPORT

TIMBER OR STRAIGHT EDGE

[™<SLIDING TABLE

e

FIG.13 -

SLIDING
TABLE

SETTING GAUGE

TIMBER OR
STRAIGHT EDGE




. the ease of transportatlon.

,33 ;P051t10n gutrigeger table#

ASSEMBLY OF MACHINE

Machines for home market have the outer Support, tie piece,
outrigger table, crosscut fentce an scorer guards, remaved ?or

Machines for export market have the,au-er SUDpDPtipack;ﬁ,-
separate case. The tie piece, odtrigger table, crosscuti fe
and rig fence are remaved and packed with the machine.

To assemble outrigger table, proceed as follows:

1} Locate tie piece "A” FIG.12 over studs in base,
4 - M8 nuts and washers provid dy" locate studs
support "8" in tie plece, lock with 4 - M8 nut
provided.

NOTE: ENSURE- JACKING BDLTS IN DUTER SUPPORT ARE"CLEAR DF :
FLOOR BEFURE SEEURING T TIE PIECE. £

2) PUSltlUn tlmber or straight edge over sliding table and outerv :
support as FIG.l4, above jacking bolt "C", FIG.13.

Place setting gauge on outer support rail and check height to
straight edge. Adjust outer support rail, jacking bolts "C"

until setting - gauge tuuches stiiaight edge. Check in both
positions.,

-spiggots "D inte shoes .i

To,re assemble rip . fence, proceed

Locate studs *M” into:ﬁhé"ﬁnlas i
fence bar parallel to table top and I
provlded : '

NOTE: DO NOT DISTURS LOCKNUTS AS THE'E ARE SET IN FALTOR
GIVE CDRRECT FENCE ALIGNMENTS

Assemble Fence and - lack stop sCcre
fernce. SUppDPt "N"‘to table Bdge a
to. £able top..

Fit Front and rear slldlng tabla glar E* FIG.17 (ht
only) into tee slot on. Slldlﬂg table and lock into posm_
allan key supplied. ; :

of - fencerba:
e support i

OUTER SUPPORT RAIL

- HEAD BOLTS: FOR. JACKING. ||

I
2-M10%30: LONG HEXAGON: i
UUTER SUPPORT (

2-16 DIA HOLES FOR

) RAWLBOLTS
_® /
L/ u B FLOQR LEVEL
IR SRR jackn _OF OUTER SUPPORT RAIL

FIG.16




o




GUARD AND RIVING KNIFE ADJUSTMENT

The riving knife and guard rise and fall with the saw. The
riving knife should be adjusted to the closest practlcable
distance from the saw teeth. :

To adjust the riving knife to thls pasition, proceed. as. Follows
1) Isolate machine electrl'_ &

2} Move sliding table for acces Fé;adjustmant

FI1G.18.

3) Loasen” MlB socket head screwﬁq
to dorrect p051t10 4

4) Tighten: seaurely socket head

The sanuard should then be adguste.:
as p0531ble.? P

LCROSSCUT FENCE

The crossqpt-:ence ig Fltted to th"

to enable timber ] 2
and for repeat cutd an the gamé size timber. -

To move each stop, loosen handwhegel G posi
then re-lock handwheel "C"™.

POSITIONING OF SLIDING TABLE CAR

At the start of each working d
forward p051t10n, then to maxi
table carriage is correctly posi

SLTDING TABLE LOCK

When. the machine is used far r
table can be lockad by locatin
nuts "E" as shown in FIG.Z0.

START/STOP CONTROLS

The start/stop buttons "F" FIG
front of machine.

TSOLATOR SWITCH (OPTIONAL EXTRA) ~

A lockable isolator switch can be fitted to the right hand side
of the start/stop controls.







RISE AND-FALL CONTROLS

For rise and fall of saw arbor, pﬁ&ﬁééd as follows:

Release lncklng handle "A" in FI16.22 and raise o lower the saw

arbor by the handwhesl "B" to. the requi ed pDSlt n then relock
handle "A"

NOTE: Before proceedlng 6 rai
CANTING CDNTRDLS E”SUI""S_hdl“g tati

- saw arbor at 4
wards rear of -m

The saw cants 45 toe th,-<f7

45“.

worklng in CGHJUﬂDthH with the cariting scaleg ini
painter to . the regquired’saw- posmtlon Relock "handle ™"C™.

RIP FENCE CDNTRDLS

The rip fence slides on a raund bar: d te front of table.
Rapid fence adjustment and micro- ~adjustment are provided with an
effective ‘lock.

for rapld fence adjustment, prqﬂ
1) Loosen locking handle "E" F

2) Position fence where requir
to lock fence in position.
slide bar "F" is indicated
located in the fence body and

3) For micro-adjustment, engage Spr
the racked fence .slide har.

Fence Plate Positiaons

The fence plate "K” in FIG.22 has two p051t10ns
shawn in FIG.22, is for use with deep stéck, fence’c
longitudinally to facilitate this. Position shown in-
for use with faced panels, melamine, veneer,. eto.

To change the fence plate position, proceed as follows:-

1) Loongsen handwheels "L" in FIG.22 the slide fence plate From
fence body.

2} Slide fence plat
. shown in FIG.23;.

ver

; 'ﬁanae Painter Adjustmanf
‘When the fence plata ‘position’ has
: described, the pointer "G" im FI{ .
"., To reset palnter, proceed as follows:-

1) Loosen locking handie:
position which would. .
Turn lcckfng handle “"E" to ch

2)

11 3)







MOUNTING MAIN SAWBLADE

o mount the main sawblade, proceed as follows:-

1)
2)

3)
4)
5)

6)

7)

8)
3}

MOUNTING SCORING SAWBLADE

Isolate machine slectrically.

Mave sliding table for access to front of machine and unhook
undertable guard.

Move saw spindle to uppermost position.
Move sliding teble for gccess to main sawblade.

Locate 8mm allen kay (supplled] in main saw spindle as shown
in FIG.24, then remove arbar nut (left hand thread) and
front saw ?lange. :

Select required blade (254 dia max. if scoring is required)
and check blade is. free from-dirt, gum or sawdust, gspecially
where it will be gripped by saw Flanges Check rear saw
flange is clean and it saw.on arbor.

NOTE: SAW TEETH MUST PDINT’TUWARDS FRONT OF MACHINE. CHECK
FRONT SAW-FLANGE IS CLEAN: AND FIT ON ARBUR.

NOTE: IF FLANGES AND SAN ARE NOT CLEAN THE: SAW WILL RUN
OUT OF TRUE CAUSING VIERAT;DN

Lock saw éecurely in pcsiﬁiﬁn with arbor nut (left hand
thread) as shown in FIG.25.

Replace undertable guard

Position sawguard dependlng an thlckness of timber to be
worked.

NOTE: = SAW GUARD MUST COVER BLADE AS MUCH AS IS PRACTIGABLE.
CLEARANCE BETWEEN SAW GUARD AND TIMBER SHOULO NEVER EX By
12mm. (WOODWORKING MACHILNE REGULATION 1374 16(3),. . EL

To mount the scoring sawblade, proceed as fo

1)
21
3)

4)
5)

5}

7)

Remove sliding table guard.

Isolate machine electrically.

Mova sliding table for access to fronw machine and unhcok

undertable guard.
Move scoring spindle to uppermas

l.ocate 8mm allen key (supplied} in scorlng aw SplndlE as .
shown in.FIG.27 and remave scoring saw nut (right hand t
with spanner supplied.

Fit scoring saw with teeth pulntlng tuwards rear of machlne
FIG.28. s

NOTE: SEE FIG.29 FDR USE OF SHIMS AS FITTED BETNEEN SCORING
SAWBLADES FOR CORRECT KERF ALIGNMENT.

Replace undertable guard and scorer guard.




~J
o]

MAN Saw_— |

: ADJUST SCORING SAW

i !'"_' LATERALLY UNTIL IN LINE
: WITH MAIN SAW KERF

USE SHIMS TO ENSURE
SCORING SAW KERF 1S

IDENTICAL TO MAIN T
“SAW ‘KERF 11 ————SCORING SAW (

PLAN VIEW OF SAWBLADES

FIG.29




1SCDR1NG SAW

g so that
per and

Bnsure accurate allgnmént'to thlckness of m
brittle materials can be cut with DBrFect f
1ower gdges at both sides of cut.

imNDTE - SET.- SCURING SAW VERTICALLY TD'

blade and scorlng blade to
allgnment '

FIG,30 and laterally adgust sawblade
in a clockwise or antlclockwLSe dlrectlo ;

3) Vertical adjustment of scar
compensataed by raising or

NOTE: MAXIMUM THICKNESS OF

4) Proceed to take trial cuts:
alignment of the scorlng b
correct alignment is shown

Th

}"maln blade.







BELT TENSION OR BELT CHANGING ON SCORING SAW

The scoring saw is driven by a 'Paly-Vee' belt from the main saw
spindle.

To tension or change belt, proceed as follows:-

1) Isolate machine elecirically.

2) Remoye both saws as previously described, page. 19,

3) Cant saw arbor to 45° as pfgviausly described, page 17,
4} Remove door. i o

5) Release belt tension fram inside oF machine by lonsenlng
locknut "A" with spanner (supplied) FIG. 31 and turning
handle "B" clockwise.

6) Move sliding table to rear most positiod and remove old
belt from scoring saw tension pulley.

7) Move sliding table to front pesition and remove belt from
main saw flange. -

To fit new belt, proceed as follows:-
NOTE: REVERSE BELT SU GROOVES ARE ON OUTSIDE.
8) Replace belt over main saw flange as Sthn in FIGS.32 & 34,
9) Move slldlng table to rear most p051t10n. '
NMOTE: TAKE CARE NDT TO CATCH BELT IN SLIDING TABLE.

10) Place belt over the top of scoring pulley and round ten51on
pulley as shown in FIGS.32 & 34.

1l1) Re-tension belt from inside of machine by turning haﬁdle g
anti-clockwise until freeplay has been taken out of belt.
Turn handle a further 1/18 of a turn to obtain correct
tension, belt should feel reasonably tight. Re-lock:locknut
"A" with spanner while holding handle. "B". ; )

BELT TENSION ON MOTOR

The saw spindle is driven by a 'Poly-Vee' belt from a 2.2kw or
4kw motor giving a: speed.of 3850 rpm. ‘ :

To tension or change the belt, proceed as Fangws:ﬁ
-1) Isolate machineg electrically. |

'2) Remove access daor.

3) Loosen the 4 - M10 hexagon head bolts "C" FIG.33.
4) Move motor until belt is tensioned.

5) Relock hexagon head bolts.

8) Replace access door.




24

MAIN

. POLY-V-BELT
: \zoqm?mmomémw MUST BE ON OUTSIDE

__—TENSION PULLEY

_.
3 FLANGE | /mm%__zm PULLEY

SCORING SAW CONFIGURATION

IG.34

2 g e e 4




SAFETY SECTEION

All safety precautions should be taken to comply with relevant
safety regulations, i.e. Woodworking Machine Safety Regulatians
1974 No. 803 (Great Britain). Always adjust the riving knife
and guard teo protect as much of the saw as is possible. The
adjustments have been previously described.

Uo not use sawblades at higher than recommended speed. Whean
changing sawblades, belts or any gther maintenance etc., always
isolate the machine electrically. Use a wood pusn stick as FIG.3§
much as practicable when feseding timber, to avoid accidents.

SAWBLADES

For best results, we recommend the pﬁrchase af sawblades from
Wadkin (Durham). '

Sawblades available for scoring (kerf to be 3.2mm)}.

250mm diameter x 20mm bore TCT sawblade 3-5-337
105mm diameter x 20mm bore TCT split scoring sawblade B-5-247

Qther sawblades available:-

20mm bore alloy rip sawblade B-5-281
20mm bore alloy craosscut sawblade B-S5-284
Z20mm bore alloy rip sawblade B8-5-278
20mm bore alloy crosscut sawblade B-5-275

305mm diameter
305mm diamester
254mm diameter
254mm diametar

X X X X

254mm diameter x 20mm bore TCT sawblade for ripping_B;S—293
NOTE: 254mm DIAMETE? MAXIMUM SAWBLADE WHEN SCORING IS REQUIRED.
305mm diameter x 20mm bore TCT sawblade far ripping 3-5-345
NOTE: FOR USE ONLY WHEN 3.7KQ.(5HP] MOTOR IS FITTED.

Stfaight Grained Hardwood

approx. 25 mm\

approx.12mm

'Birds mouth angled to
suit height of machinist

20’ 3?49_0

FI6.39 ]+




.
]

Application’

APPROVED LUBRICANTS

Worm Boxes

General
Lubrication

Pneumatic
Lubricators

Grease

Brake Cables

Castrol

B.P. Shell Esso Texaco/Caltex Wadkin
ZN220 Energol CS320] Vitrea 320 Spartan EP220 Regal 0il 320f L2
Magna G8 Energol HPEB | Vitrea 68 Nuray ‘Ursa 0il P68 L4
Hyspin AWS32 |Energol HL32 | Tellus 37 Nuto H32 wmznchMH:Umm
Spheerol AP3 |FErergrease LD3j.Alvania R3 Beacon 3 wmmmu.mﬁmwmmr L6
. Premium- 3
Brake Cable |Energrease Alvania R3 fisso Multi- ,

grease

LZ21M

purpose.
grease




MACHINE PARTS LIST

INDEX

BASE

OUJTER SUPPORT FOR OUTRIGGER TABLE
OUTRIGGER TABLE

SLIDING TABLE

RISE AND FALL AND TRUNNION
SAW DRIVE MOTOR

MAIN SAW SPINDLE

SCORING SAW

RIVING KNIFE AND SAWGUARD
RIP FENCE

CROSSCUT FENCE

AMERICAN SAWGUARD

Page
Fage
Page!
Fage.

Page .

Page
Page
Fage
Page
Fage’
Fage
Page.

28
30

32

34

36.

38
40
40
42
44
48

50

293
31

33 e

35+
37
39
41
4l
43
45
47

51




Jadkin ., ysrRatED

BBl  rarts
LIST

ASSEMBLY:- BASE
; “F UNTS
TFIG TTEM/ PART NO. * PER . DESCRIPTION
; : ] assEmaLY: _
1 8P12-157 1 Main Table
2 525-601 1 Side Door for Base . . 1
3 SF12-117 1 Dase
4 C-5-348 1 Nameplate :
5 SP12-154 2 Extrusion for Nameplate
6 | BEL-52 4 Cap for Corner Moulding
7 | BEL-51 4 Corner Moulding
8 | SPi2-155 2 Extrusion for Nameplate
9 §P12-119 1 Control Plate ‘ _
10 K51-16-155 1 MEM 647 ADS/F Starter 415-3-50 2.2kw
K51-16-154 1 MEM 837 ADS/F Starter 380-3-50 2.2kw
K51-16-15B 1 MEM 817 ADS/F Starter 220-3-50 2.2kw
K51-16-158 1 MEM 847 ADS/F Starter 415-3-50 4kw
K51-15-1560 1 MEM 1237 ADS/F Starter 380-3-50 4kw
K51-156-1B1 1 MEM 1627 ADS/F Starter 220-3-50 4kw
— ITEM NOT ILLUSTRATED * PLEASE QUOTE PART & MACHINE

NUMBER WHEN ORDERING SPARES -




o
™~




390

lLLUSTRATED
PARTS
LIST

ASSEMBLY:- "RIGGER TABLE

IrGmEM|  PARTNO.* |

DESCRIPTION

15 | cri2-2
16 | KO5-26£233
17 | KO5-2B2103...-.
18 [ kos-27-102

19 | sp12-120.
20 | 1070-193
21 | k05-27-10
22 | K05-26-26
23 | SP12-67
24 | K51-61-18

: , r,Tle Piece
—;,Bmm was ars

MB Nuts 7
- “Outer Support
7} - Packing Washens

|- M1D Nuts

‘MYD % 30 Long Studs

r Support Rall

!
L TEMNOTILLUSTRAT " * PLEASE QUOTE PART & MACHINE
k TEM NQ-T I'Ll—.USTRATED NUMBER WHEN ORDERING SPARES



kA




iz

ILLUSTRATED
PARTS
LIST

| ASSEMBLY:- OUTRIGGER TABLE -

L JFIGTTEM] _PART.NO.* ‘PER " DESCRIPTION
i T | ASSEMBLY], :
30 K05-27-152 1 M10 Aerotight Nut
31 525-418 1 Knock Down Stop .
32 K05-25-530 1 M10 x 25 Long Hexagon Set Screw
33 SPl12-158 1 Dutrigger Table
34 K51-81-112 4 AZ2822 Blanking Plugs
35 KO5-25-515 1 M8 x 16 Long Hexagon Set Screw
36 1041-88 1 Washkher
37 KO5-26-127 B MB x 16 Long Socket Set Screws
38 SP12-53 2 Shoes for Outrigper
39 4 MB x 12 Long Pan Hegad Screws
40 SP12-869 2 felt Wiper for Outrigger
41 SP12-76 2 Trapping Plate for Wiper
42 K05-25-538 2 M10 'x 70 Long Hexagon Set Screws
43 SP12-55 4 Bearing Distance Pieces
44 KOB-30-402 2 0.4705.00 CGR Rollers
45 K05-27-103 2 M10 Nuts

* PLEASE QUOTE PART & MACHINE
NUMBER WHEN ORDERING SPARES

[TEMNOT ILLUSTRATED






ILLUSTRATED
PARTS
LIST

ASSEMBLY:-

"SLIDING TABLE

NUMBER WHEN ORDERING SPARES

e mem|  parTno* | Pem DESCRIPTION )
i : “¥ § ASSEMBLY _
50 4 M10 x 20 Long Socket Button Head Screws
al CR32-13 1 End Plate for Beam
52 SP12-8 . 1 Beam
53 CP12-20 : 1 Stop for Beam
54 2 MB x 20 Long Socket Capscrews
55 CP32-18 = 1 End Plate for Beam with Lock
56 | K51-27-127 1 MB Locking Knob
57 | 1041-88 1 Washer .
58 | DL-735= 1 Spagser g
59 1 MBx 40 lLong Stud
60 P32-49 i Locking Plunger
B1 2 MB Domed Nuts
62 2 8mm Washers
63 ; 2 MB x 12 Long Countersunk Machined Secrews
B4 - - 2 M15 x 80 Long Studs. :
65 | P32-28B: 4 Beam Adjusting Screws
66 | 1014-20% 2 Washers '
67 e 4 M12Z Nuts
68 2 M16 Nuts ‘
638 2 Stops for Sliding Table
70 2 MB x 20 Long Socket Set Screws
71 4 Rubber Stops
72 2 Brushes for Sliding Table |
73 - B MB x 10 Long Socket Button Head Screws
74 }4 2 Covers for Carriage
75 | CP32-16" T2 Diablo Rollers
76 | CP32-116 -3 Trapping Bracksets for Diablo
77 | SP12-13 1 Carriage
/8. CR12-1% 1 Rear End Plate for Sliding Table
78] 4 MB. x 25 Long Hexagon Set Screws .
B0 & 1 S3liding Table
w81 CP12-12 1 Front End Plate for Sliding Table
182 . 4 M10 Locknuts
‘83 } spi2-72 . 8 Eccentric Pins for Undertable Roller
84 | KOB-30-402 8 CGR Roller 0,4705.00
85 8 10mm Washers
86 8 M10 Nuts
87 4 M1l0 Domed Nuts
- 1 5F12-80 2 Shoes for Scorer Guard
- |} SP12-78 1 Front Scoring Sawguard
- 4 5P12-159 1 Rear Scoring Sawguard
NOT ILLUSTRATED * PLEASE QUOTE PART & MACHINE






ILLUSTRATED
PARTS
LIST

* PLEASE QUOTE PART & MACHINE
NUMBER WHEN ORDERING SPARES

ASSEMBLY RISE AND FALL AND TRUNNION

'¢G%M mmm*

UhiTS

J- eer -
T -ASSEMBLY

DESCRIPTION

ag |
91
32

93

8P12-7

BP12 39
KSl 68-800

139 |K51-27-139
140 ] 1069-293

PHHENMNNRERRERENNERMNWDWRFWRRNIE NN S N D

M8 x 20 Long Hexagon Set Screws
Trunnion Trapping Plates

B Dia x 12 Eong Groverlok Dowels

M8 x 15 Long Nicked Brass Grubscrews

M8 Locknuts

Trunnion Slides

Trunnion. Bracket

M10 x 20 Long- Dountersunk Socket Screws
Washer for Rise?and Fall PlVDt

EPL26. Bump Washers :

Rise and Fall Pivot
Rise anf Fall Slide
ME x 20.L ng'’
ME Lock: ‘ :

MB x 55 Hexagon Set Scraws R
Trapping’ Bracket - -
Retaining - Strlp
M10 x 30 Long Hexagon Set Scre
6 Dia x 30 Long Groverlok Dowels ..
Racked Quadrant for Rise and Fall>%
Handwheel ”
Tapered Bush for Handwheel
Spacer for Canting Handwheel

MB x 1B Long, Hexagon Set Screws
Bmm Washers -

M& Nuts —

7100-016 External ClPCllp
EPL25 ,Bump..Wa
INA FLETE 16
Iinner Bea in
Canting - Lock_Eush
M10 x 90 Long‘Stud
10mm Grommet
M10 Br;stul Lo

ng Handle g';-

MBE x b Long Socket Set Screws
Stop Collar

Rise and Fall Nut
Canting Nut Pivot Plate
7100-025 External Clrcllp
20 x 25 x 20 0ilite“Bush
51104 Trust Race - :
Worm ;
M12 x 30 Long

Dog Point Socket Screw
Rise and Fall Screw Bearing? ShaFt
Thrust Washer

Canting Pointer

M10 Locking Xnob

Handwheel Washer

15 ged Bearing w;th RHP SLF16

I41 | SP12-141
142 .
143 | sP12-40

148 [s25-678

T R R e e e e e b RN D D e fm (] PN B = et b e

Rise and Fall Shaft

5 Dia x 30 Long Groverlok Dowels
Sieeve for Rise and Fall Shaft
Handwhesl







Wa: ”ﬂ ILLUSTRATED

PARTS
LIST : =
 ASSEMBLY:- SAWDRIVE MOTOR |
1 : 1 unws | :
“PHEGITEM PART ‘NO. * PER DESCRIPTION
; : 1 ASSEMBLY:

| KC5-25-104 12 ? 10mm Washers

| KO05-25-530 4 | M10 x 25 Long Hexagon Set Screws
| K51-04-503 - - 4220 38 Poly V Belt

|-sP12-44

erP12 45

1

1 jMotor Pulley (2.2kw 50 cycle 3 PH and 1 PH)
1 | Motor Pulley (4kw 50 cycle)

1 Motor Pulley (3HP B0 cycle 3 PH and 1 PH)

1 | Motor Pulley (5.5HP 60 cycle] :
2 M8 x 12 Long Socket Set:S :
1 |8 x 7 x 32 Long Feathe cycle 2.2kw) |,
: cycle 3HP) [( -
|8 x 7 x 40 Long Feather Key (50 cycle 4kw) |
; . (60 cyele 5. SHP)
| Motor Platform e -
{ M10 x 30 Long Hexagon ‘Set Screws '

=

525-238 -
' _;gKnsrzs 531

.4 M10 Nuts
1 Brooks D90S, Foot Nuunted TEFC 2 2kw, BBDDrpw
50 cycle mntor i . :
Brooks D10D0L, Foot Mountsd TE"
150 cycle motor B
{:Brooks D80S, Foot Muunted TEF
BO Tycle motor

| Brooks Dl0o0L, Foot Mount
B0 oycle motor

?4kw{ 3upa;pm-

3HP, 3000rpm

TEEC 5.5HP, 3ouorp&

| K51-15-481 - 1 |1 Brooksg pagL, Foot Mnunted TEF872 . 2kw, 3DDDrpn

: , | 1 phase;motdr , R ,
O } K51-15-471 1 | Brooks D90L, Foot Maunted TEFC 3HP, 3000rpm
R - BO cyCJe,:'“ mot D , '

| noTE

| When orderlng rej
| Kw/HP, Volts, Phas

ment motors, state
g and Cyele

e ATEMENOT-ILLUSTRATED: . . * PLEASE QUOTE PART & MACHINE
o TEMNOTILLUSTRATED : . NUMBER WHEN ORDERING SPARES







ILLUSTRATED
PARTS

LIST * PLEASE QUOTE PART & MACHINE
NUMBER WHEN ORDERING SPARES

| ,'AS.SEMBLY:-— MALN SAW SPINDLE

YR TTEM: PARTNO. * : U;dé’lés DESCRIPTION
: : | AssemBLY. .
165 | K51-10-304 1 SIOD 225 External Elrcllp
168 325-55D0 1 ] g5
167 | s25-101 1 pin g
168 | K05-25-530 3 M1l0 x 25 Long HBxagDn Set Screws
159 | K05-26-114 2 M x-10 kong Socket Set Screws
| 176 1.525-41 1 Splndle Locking Collar
: 171 |-KG5-01-182 2 ~-2RS Bearings
o= 172 ] Ko5-25-209 1 x 25 Long Socket Capscrew
o 173 §s25-394 & | ¢ 1 dle Trapping™ Dallar
b ] 174 525-40 1 die Distance Piece
. o) 175 | SP12-42 o 1 aw Spindls Nut (20mm Spindle)
| sP12-186 1 |[Saw Spindle Nut {1” Spindle)
| SE = w01~ F20mm, 1" and 25mm Bore Front Saw Flange

5 (20mm Spindle)
| 30mm Bore Front Saw Flange {20mm Splndle)
| Front Saw Flange (1” -Spindle)

Spindle Assembly (20mm Spindle)
| Spindle Assembly (1" Spindle)
|5:/%x 22 Lung Woodruff Key

b bt et et e

PARTNO. * DESCRIPTION

f K51-27-141

| SP12-151

| K51-10-20k nternal Clrcllps

{ SP12-182 w Tension Pulley
K06-01-107 Bearing

T
2 Long Socket Button Head Screw

1 K51-10-404 7100-015 External Clrcllp
| K51-88-~80C7 ERPL 11 Bump Washers
‘194 | K05-01-149 6002-2RS Bearings
5] 5P12-23 Bearing Spacer
1 K51-10-413 7100-018 External Circlip
SP12-208 Scoring Saw Spindle

7000-032 Internal Cirelip
Scoring Saw Pulley

Washer

Scoring Saw Nutas.
Plastic End Tip

; KSl 10-402

| k=1251-181

Bot for Scoring Spindle Lock
M12 x 20 tong Plain Cup Socket Set Screw
M12 Locknut

1 sP12-207

P e e el el el ol o I SR U N

|.k51-D4-508 | 280 34 Poly 'v' Beit







{LLUSTRATED

PARTS

|Fie mEM

: 1 DESCRIPTION
| AssemsLY
210 | SP12-163 2 Locking Knobs for Sawguard Visor
211 N T 2 MB x 1B Long: Studs
212 | K51-18-=163 |4 2 §mm Fibre W shers
213 | SP12-564 | 1 | Sawgiard <
214 K05-25-533 1 . MI0O x 40 Long Hexagon Set Screw
215 1069-293 1 § Washer
215 | K51-27-191 1 M1C Adjusting Handle
217 5P12-162 L Sawguard Visor
218 525-358 { Riving Knife
219 525-550 I Riving:Xnife Plvot Brackat
220 | 3256~ ‘376 Locknut
<4 221 | K51-10-4D03 7100.012 External Clrcllp
33 222 525-552 1. | Link Plate Pivot Pin
ir.223 S25-363 1 | Rige and Fall Link Plate
] KO5-25-187 2 | M8 x 20.Long Sockst Capscrews
525-551 1 5lide Plate for Riving Knife
2 M8 x 35 Lang Sockst Button Head Screws
- 525-369 1 | Rear Clamp Plate
| 525-358 1 | Riving Knife Guide Plate
“1-825-368 "1 | Pressure Plate
525-370 1 Front Clamp Plats
525-537 1 Clamp Screw

~1TEM'NOT ILLUSTRATED

* PLEASE QUOTE PART & MACHINE

NUMBER WHEN ORDERING SPARES



43

~1€2




44

ILLUSTRATED
PARTS
LIST

. [ASSEmBLY-

RIP FENCE
- ! et T uNITS .
« | FIG ITEM PART-NO. * ‘PER DESCRIPTION
L _ ASSEMBLY.

7] 236

237
238
239
o] 2e0
] 2a
i | 242
P 243
C | 2e4
245
246
247
248
249
250
251

2B5
268

K05-25-500 |

KO5-28-10;
525-652
525-60
525-638

S25-64
K05-26-2560

K51-27-191
525-635

K51-73-140"
K06-30-408 |-

$25-634
K51-05-103

K51-27-137 &
K05-272103 *

KG5-25-104
K05-27-110

KO5-28~ 27Dj
P32-325. ‘

K05-25- 183

1
1
1.
1
2
2

R e AN )

F‘E¢q¢=qu SENYEYEREyY:

?: Rip Fence Front Plate

Stud for Rip Fence Front Plate

90mm Long

Stud for Rip Fence Front Plate 120mm Long

{1 Rip Fence

Bmm Washers

MB Locking Knobs

M10 x 30 Long Hexagon Set Screw
0.4705.00 CGR Raller

M10 Nuts '

| M6 x 16 Long Socket Set Screw
}Rip Fence Roller Spring
| M6 x 10 Long Hexagon Set Screw

10mm .Washer

| Rip Fence Support Bar
1 Pointer .
{-Pointer Bar .

4 M10 x 25 Long Brass Machlne Screw
| Locking Plate

| 5 Dia- x 12.7 Long Pop Rlvets
| M10 x 80 Long Stud
: ti

|3 x 14 x 14 Long 0ilite Bush

Bmm Plain - Handwheel

} M10 Nuts

1 10mm Washers

1 M10 Locknuts

1 Stud for Fence Bar

| Rip Fence Bar

1MB x 10 Long Socket Capscrew

TEM NOT ILLUSTRATED

* PLEASE QUOTE PART &‘MACHINE
NUMBER WHEN ORDERING SPARES






45

ILLUSTRATED
PARTS
LIST

: A SEMBLY:- CROSSCUT FENCE

UNITS ret
PART NO. * AS;E“?ELY_ ‘DESCRIPTION

{ MB x 20 Long Hexag”n Set Screw
1 8mm Washer

{1 Locking Boss for
| M6 x 8 Long Sncket.Set Screws
Extension Support

| Fence Extension

| Extension Stop Bar

| bmm Washers

{ M6 x 10 Long Socket Capscrews

1 M8 x 30 Long Stud:

1 MB Locking Knobs

{ M16 Aerctight Nut

1 16mm Washer -

5/8" Brass Washer : :
M10 x 35 Long Socket Set Screw
| Pivot for Crosscut Fence

| 10 x 40 ‘Laong Fluted Dowels

| Turnover Stop *

Shoe for Turnover Stop

MB x 45 Long Stud

KD5-25-516
| K05-28-103
1073-347
KD5-26-112
§25-418
| 525-413
525-425
KD5~28-102
KD5-25-163
KO5-26-234
K51-27-127
KD5-27-154
K05-28-108

] K51- 27 128
- 525-625

L ST EENY S F N N PRI R S U TR N

|1 1041-157
] 1041-158 -
| K51-05-105¢.] "1 : :
| KO5-25-165" | 2 |MB x 16 Long Socket Capscrews
. 1 1041~156 1 ]Fence Locking Plunger
4 1041-155 1 | Plunger
{ 1041-180 1 | Bush for- Slldlng Table

| e e * PLEASE QUOTE PART & MAGHINE

ITEM NOTILLUSTRATED : | NUMBER WHEN ORDERING SPARES'






MAINTENANCE

GENERAL

1) Regularly clear chips and dust. ?Pom inside of machine.

2) Clean saw spindles ?rom tlme;ta tlme with resin solvent and
lightly o0il. : -

3) To stop sawdyust stickihg to the rails of double roller
carriage, wipe DVEP "with a rag soaked in diesel.

SETTING SAW TO RIVING KNIFE

The saw and riving knife are preset at works and require no
adjusting unless spindle bearings have been changed or saw is
cutting out of ling, proceed as follows:- ;

.1} Loosen the socket head capscrew "A" in FIG.35 with 8mm allen
key (supplied with machine) and tap spindle (with hide face
hammer]} as required, taking care not to damage the threads
on spindle ends.

Place a steel rule along both sides DF riving kane to check
that saw is central,

. 2)  When set, re-tighten the socket head - ‘CApSCTBwW.

3) To check this setting, Feed a short pigce of timbar From the
rear, along both sides ofithe riving knife. If riving knife
is set correctly, the blade will cut equal shoulders as

shown in FIG.36A and when set 1ncorrect1y, unequal shoulders
s shown in FIG.3 i

FIG.35

INCORRECT

FIG.36




i=
0

All machines leave our factory with all fences etc.,
set, should any of these Settlngs requlre adeSLmEﬂtS*
date, proceed as follaws:- .

Rip Fence Alignment FIG.37

Loosen locknuts on the auter of the two bolts holding

fence bar, reset locknuts and retighten in new pQSltldh;‘fa
_nut behind main table.

MAIN TABLE
NUT

RIP FENCE BAR

LOEKNUTS

FIG.37 '_

Crosscut Fence Sguareness FIG.38

The crosscut fence is held by a spring. loaded plunger on the
sliding table and a pivot pin on the gutrigger table. To adjust-
fence if out of square, loosen 4 sockst set screws in shoes :
holding outrlgger table to sliding table. Check adjustment till -
sguare and relock socket set screws ol .

SOCKET SET SLIDING: -
SCREWS TABLE
/
\‘.':ffe ) ’
—t L - MAIN
OUTRIGGER , —F 1 ; —t— TABLE
ete = W {1 [ W |
CROSSCUT SOCKET SET s

Breakout of Panels

1) Blunt or incorrect sawblades.

2) Scoring saw not in correct alignment to main sawblade reFer
to page 21 for correct alignment. -

3) Scoring using rip fence. Scoring should be done using
sliding table.

4} Riving knife misalignment.

IMPORTANT: On no account should adjustments be made to slidifg
table satjings.— _




ILLUSTRATED
PARTS S
LIST

i {FIG ITEM

PART'NO. * PER DESCRIPTION
| AssemaLy :
315 2 M8 x 30 Long Countersunk Socket Head Screws
316 SP12-203. 2 ‘Spacers. for Splitter
317 2 | Bmm Washers
318 277"MB Aerotight Nuts
318 525-685 1l | Top Support for Sawguard
o} 320 ] 5P12-2D1 1 | Angle Piece for Front Flap
{321, | 5P12-202 1 | Front Flap
- 322 1 SP12-188 B Shouldered Washers for Sawguard
323 8 MB x 16 Long Countersunk Socket Head Screws
324 SP12-188 4 Tie Pieces For Sawguard
325 SP12-200 2 Sawguards
326 §25-460 1 Splitter
327 | 1068-293 1 “Washer
3287 1 1'M10 x 30 Long Stud
328 - 1 [FM1ID Full Nut
330 2 |'MB Aerotight Nuts
331 1 | 6mm Washer
| 33z B 1 | MB x 40 lLong Stud
© 333 }1026-563 1 | Spring for Splitter
334 S25-62 1 | Splitter Plvot
335 S525-267 1 Splltter Packing Piece
336 2 | M10 x 30 Long Socket Capscrews
337 §25-109 C 2 ‘”Splltter Pivot Bushes
338 | 1030-32 1 | kick Back Finger (2 7/8" Long]
{ 1030-225 2 | Kicgk Back Fingers (3 5/8”" Long)
| 1030-228 1 | Kick Back Finger (4 3/B" Long)
339 1 MB x 25 Long Hexagon Set Screw

— ITEM NOT ILLUSTRATED

* PLE-ASE QUOTE PART & MACHINE

NUMBER WHEN ORDERING SPARES-



wn
—

323

322

325

3?2’

7 |

4 323
L ~324 |
-

o

323
¢—322




INST: 10N FOR WN GUARD
CP, SP12 AND AGS RANGE OF MACHINE

1) Position outer arm "A" to rear of machine as shown in FIG.1.

NOTE: CP and AGS range require 4 fixing holes. SP12 range requires 5
fixing holes. Refer to FIG.2 for dimensions.

2) Locate inner sllde arm "B" FIG.3:and secure with locking handle "C" through slot
IlDII

3) Attach crown guard as shown in FIG.4 between fercdo washers on studs.

NOTE: When locking crown guard on studs, tighten sufficiently so guard
does not fall under its: own weight.

4} To adjust guard parallel to table; loosen hexagon head boit "E" FIG.4 and adjust
as necessary. Relock hexagon head balt. '

A TMENT OF HD

1) The crown guard can be manually adjusted:-up and down by using lever "F*
FIG.4 and Iaterally by using locking harfdl‘e “C.

2) The crown guard should be: adjusted. to rlght hand side of saw when using
crosscut fence FIG.5 and to left hand side: when using rip fence FIG.8.

Important: WARNING:- BEFORE OPERATING SAW
' Manually adjust guard Iateraily and vertically to cover saw b[ade
above workpiecs.... "
NEVER OPERATE SAW WITH THE GUARD MORE THAN 6MM
(1/4"} ABOVE THE WORKPIECE




Z9i1d

INIFOVW 30 M3IA gVl

4

SNIHOV 2lds % 006/052 SOV /.

VI T TIEd FIOHT

TN\

. S¥) . s¥3_

<)
0€

VIOTE 11190 STIOH-T




- FIG.3 |




WARNING. PLATE
_FITTED HERE




| ™y
i
- (o] ;
O _,
u.
u. i L I} H y : T U : H j ] ” _ ) i “




INSTRUCTIONS WHEN ORDERING SPARE/REPLACEMENT PARTS

The yndermentioned informatis

' should be given with all orders requesting
nlacement parts. o |

) “Machine Type.
2)  Machine serial number.

Part number of required parts, as "

)
4)  Ifno manual avallable as full a descnptlon as possrble of the requ1red part,
including Iocatlo e'm ) :

“Minimum order charge” on all spare/replacement part






